MB-4

A 36-220 Part No 1344220
10" COMPOUND MITER SAW
— Pmnc%p!ny- TA For Units w/Serial No R9214 and Lower Revised 3-27-92

,_/\\

108 (4)%
I0A (4)

10 (4)

o

T e
39 (20—~ d
)
— 40 (2 & ?ﬁ < /
= ?/—43 (4)

& <

57 @ —

58 (2)
59 (2)




PART NUMBER

1343979

1243570

1343976

1310547

1343978

1343977

1343975

1243569

1313192

1343538

1246102

1343974

1344034

1243496

1343971

1343970

1310006

1343968

1343967

1340490

1343969

1313193

1313150

904-01-031-7706

904-02-010-1709

1343966

1313165

904-01-031-5651

1343965

1344036

1243456

1246052

1243360

1344035

1246075

1343964

1310016

1343962

1343963

1246018

1344035

1343960

1246043

1343612

1343982

1343958

1343957

1310016

1343956

1340490

904-02-010-1726

904-01-010-1602

1343955

1343954

1343953

1343952

1343951

904-01-010-1604

904-02-010-1703

901-01-060-0649

422-25-101-0002

1344021 \$39
901-04-260-1565

1344022
1344023
901-02-010-0503

1344024
1310162
904-01-010-1619

REPLACEMENT PARTS

DESCRIPTION

Handle - Right Hand
{Din 84) M4 x 30mm Slot Cheese Hd Screw

Switch
(Din 7981B) M4 x 12mm Thd Form Screw
Sprin
Switch Lock
Handle - Left Hand
Din 934) M4 Hex Nut .
Din 7513B) M5 x 20mm Thd Form Screw
Din 7980) 5mm Lockwasher
Din 125) 5mm Flat Washer
Lock Button
Pivot Bolt
(Din 934) M10 Hex Nut
Stop Screw
Bumper
M5 x 20mm Rd Hd Screw
Spring
Pivot Support Joint
(Din 84) M4 x 8mm Slot Cheese Hd Screw
Pointer
M6 Shoulder Screw
Latch
3/8" Flat Washer
3/8" Lockwasher
Clamp Handle
éDin 985} MI16 Lock Nut
/8" Flat Washer
Stop
(Din 913) M6 x 35mm Hex Soc Set Screw
Din 934) M6 Hex Nut
Din 912) M10 x 35mm Soc Hd Screw
Din 7980) 10mm Lockwasher
Din 433) 10.5mm Flat Washer
Din 1481% Dia 8 x 24mm Ro11 Pin
Bevel Scale
Rivet
Pivot Bolt
Pivot Support
Din 933) MIO x 25mm Hex Hd Screw
Din 433) 10.5mm Flat Washer
Fence
(Din 913) M5 x 10mm Hex Soc Set Screw
(Din 7982B) M4 x 12mm Flat Hd Screw
Table Insert
Table Disc
Base
Rivet
Miter Scale
(Din 84) M4 x 8mm Cheese Hd Screw
3/16" Lockwasher
3/16" Flat Washer
Pointer
S?ring Index
Clamp Plate
Arm
Handle
5/16" Flat Washer
5/16" Lockwasher
5/16-18 x 1" Hex Hd Screw
Wrench
Stop Block Assembly, Incl:
1/4-20 x 1/2" Thumb Screw
Extension Assembly (One Side), Incl:
Retainer
1/4-20 x 5/8" Rd Hd Screw
Clamp Assembly, Incl:
(Din 85% M5 x 12mm Pan Hd Screw
3/16" Flat Washer



105 106
104
103
102

\

121

123

BLACK
POWER

WHITE RED 221 (4)

MOTOR (BRUSH) MOTOR (BRUSH) 222 (4)

WIRING DIAGRAM 223 4)

GRAY BLUE
MOTOR (FIELD) MOTOR (FIELD)

227

SWITCH CONNECTIONS 228
/ 229

234 (2)
233 (2)
232 (2)

219 (2)
220 (2)

/ 204 (2)
202




REPLACEMENT PARTS

Ref. L.

No. Part Number Description

100 1344030 Special Shoulder Screw

101 1343987 Link

102 1310162 Din 85) M5 x 12mm Pan Hd Screw
103 1246102 Din 125) M5 Flat Washer

104 1344031 Spacer

105 1343988 Cover Assembly

106 1343989 Lower Guard

107 1343990 Spring

108 36-222 Dust Bag Assembly

109 1343994 Upper Guard Assembly, Incl:

110 1343980 Nameplate

111 1343991 Special Screw

112 1343992 Rubber Stop

113 1343538 §Din 7980) 5mm Lockwasher

114 1246047 Din 84) M5 x 16mm Cheese Hd Screw
115 1343972 Warning Label

116 1343973 Nameplate

117 1343997 Spring

118 1344032 (Din 6799& RS4 External Retaining Ring
119 1343996 Arbor Loc

120 1344033 Rubber Cap

121 1343985 Blade Flange

122 1343984 Blade Washer

123 1343983 Blade Bolt

* 1344028 ComE1ete Motor Assembly, Const Of:
200 1344004 Jackshaft Assembly

201 S$344003 Bearing

202 1344005 Cord Clamp

203 1343526 (Din 7981B) M4 x 15mm Self Tap Screw
204 1341440 SDin 912) M4 x 20mm Soc Hd Screw
205 1243525 Din 7980) Lockwasher

206 1344016 Rectangular Grommet

207 1344015 Round Grommet

208 1344006 Upper Arm

209 1344007 Strain Relief

210 1344008 Power Cord

211 1344010 Jumper Wire - Red

212 1344009 Armature, Incl:

213 422-31-139-0002 Bearing - Fan End

213A 1344029 Retainer

214 920-08-020-5352  Bearing - Commutator End

215 1344011 Jumper Wire - White

216 1344012 Rin? Wire Holder

217 1344013 Field Assembly

218 1320101 §Din 6797A) M5 Star Washer

219 1343538 Din 7980) 5mm Lockwasher

220 1344026 éDin 85) M5 x 65mm Pan Hd Screw
221 1246102 Din 125) 5mm Flat Washer

222 1343538 gDin 7980) 5mm Lockwasher

223 1246050 Din 912) M5 x 25mm Soc Hd Screw
224 1344014 Motor Cover Assembly

225 1344020 Nut Holder

226 1243395 (Din 934% M5 Hex Nut

227 1313207 Rubber Plu

228 1313118 Wave Washer

229 1344017 Motor Cover

230 1310070 M5 x 15mm Self Tap Screw

231 1246008 (Din 916% M5 x 12mm Hex Soc Set Screw
232 1344018 Brush Holder

233 1344019 Brush

234 1313114 Brush Cap

* NOT SHOWN ASSEMBLED

This parts list is provided to aid in obtaining service parts.
Copies of the instruction and maintenance literature can be
obtained through the Delta Technical Publications Department or
through your local service outlet.



